INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
We Protect Hoosiers and Our Environment.
100 N. Senate Avenue « Indianapolis, IN 46204
(800) 451-6027 + (317) 232-8603 - www.idem.IN.gov

Eric J. Holcomb Brian C. Rockensuess
Governor Commissioner

December 15, 2021

VIA ELECTRONIC MAIL

Mr. Fred F. Buckingham, Chairman
Ben Davis Conservancy District
703 South Tibbs Avenue
Indianapolis, Indiana 46241

Dear Mr. Buckingham:

Re: 327 IAC 3 Construction Permit Application
Ben Davis Conservancy District Wastewater
Treatment Plant and Regional Lift Station
Permit Approval No. 24183
Indianapolis, Indiana
Marion County

The application, plans and specifications, and supporting documents for the above-
referenced project have been reviewed and processed in accordance with rules
[...]
Any local permits required for this project, along with zoning or easement
acquisition, shall be obtained before construction is initiated.

If pollution or nuisance conditions are created, immediate corrective action
will be taken by the permittee.

Ben Davis Conservancy District shall notify the Department of Environmental
Management of the date of start-up and completion of the proposed project.

If construction is located within a designated floodway, a permit may also be
required from the Department of Natural Resources prior to start of
construction. It is the permittee’s responsibility to coordinate with that agency
and obtain any required approvals if applicable. Questions may be directed to
the Technical Services Section, Division of Water at 317/232-4160.

If this project includes a change in design flow, addition of new treatment
unit(s), or modification/removal of existing treatment unit(s), an NPDES
Permit modification will likely be required. This would include any CSO
treatment addition/modification. Questions may be directed to the NPDES
Permit Section, Office of Water Quality at 317/233-0469

Plans for the outfall structure shall be submitted to the Department of Natural
Resources for consideration of approval prior to the start of construction.

Failure to meet guidelines as set forth in the above conditions could be subject to
enforcement proceedings as provided by 327 IAC 3-5-3.



Page 4 of 6
Permit Approval No. 24183

PART I
GENERAL CONDITIONS

No significant or material changes in the scope of the plans or construction of this
project shall be made unless the following provisions are met:

a. Request for permit modification is made 60 days in advance of the
proposed significant or material changes in the scope of the plans or
construction;

b. Submit a detailed statement of such proposed changes;

C. Submit revised plans and specifications including a revised design

summary; and
d. Obtain a revised construction permit from this agency.

This permit may be modified, suspended, or revoked for cause including, but not
limited to the following:

a. Violation of any term or conditions of this permit:

b. Obtaining this permit by misrepresentation or failure to disclose fully all
relevant facts.

Nothing herein shall be construed as guaranteeing that the proposed water
pollution treatment/control facility shall meet standards, limitations or
requirements of this or any other agency of state or federal government, as this
agency has no direct control over the actual construction and/or operation of the
proposed project.



Page 5 of 6
Permit Approval No. 24183

PART Iil

NOTICE OF RIGHT TO ADMINISTRATIVE REVIEW

Anyone wishing to challenge this construction permit must do so by filing a Petition
for Administrative Review with the Office of Environmental Adjudication (OEA), and
serving a copy of the petition upon IDEM. The requirements for filing a Petition for
Administrative Review are found in IC 4-21.5-3-7, IC 13-15-6-1 and 315 IAC 1-3-2. A
summary of the requirements of these laws is provided below.

A Petition for Administrative Review must be filed with the Office of Environmental
Adjudication (OEA) within fifteen (15) days of the issuance of this notice (eighteen (18)
days if notice was received by U.S. Mail), and a copy must be served upon IDEM.
Addresses are:

Director Commissioner

Office of Environmental Adjudication Indiana Department of Environmental
Indiana Government Center North Management

Room 103 Indiana Government Center North
100 North Senate Avenue Room 1301

Indianapolis, Indiana 46204 100 North Senate Avenue

Indianapolis, Indiana 46204

The petition must contain the following information:

1.
2.
3

NOo O A

10.
11.

The name, address and telephone number of each petitioner.
A description of each petitioner’s interest in the permit.
A statement of facts demonstrating that each petitioner is:
a. aperson to whom the order is directed;
b. aggrieved or adversely affected by the permit; or
c. entitled to administrative review under any law.
The reasons for the request for administrative review.
The particular legal issues proposed for review.
The alleged environmental concerns or technical deficiencies of the permit.
The permit terms and conditions that the petitioner believes would be
appropriate and would comply with the law.
The identity of any persons represented by the petitioner.
The identity of the person against whom administrative review is sought.
A copy of the permit that is the basis of the petition.
A statement identifying petitioner’s attorney or other representative, if any.



Page 6 of 6
Permit Approval No. 24183

Failure to meet the requirements of the law with respect to a Petition for
Administrative Review may result in a waiver of the Petitioner’s right to seek
administrative review of the permit. Examples are:

1. Failure to file a Petition by the applicable deadline;
2. Failure to serve a copy of the Petition upon IDEM when it is filed; or
3. Failure to include the information required by law.

If Petitioner seeks to have a permit stayed during the administrative review, he or
she may need to file a Petition for a Stay of Effectiveness. The specific requirements for
such a Petition can be found in 315 IAC 1-3-2 and 315 IAC 1-3-2.1.

Pursuant to IC 4-21.5-3-17, OEA will provide all parties with notice of any pre-
hearing conferences, preliminary hearings, hearings, stays, or orders disposing of the
review of this action. Those who are entitled to notice under IC 4-21.5-3-5(b) and would
like to obtain notices of any pre-hearing conferences, preliminary hearings, hearings,
stays, or orders disposing of the review of this action without intervening in the
proceeding must submit a written request to OEA at the address above.

More information on the review process is available at the website for the Office of
Environmental Adjudication at http://www.in.gov/oea.



Wastewater Treatment Facility Design Summary
. GENERAL

Applicant: Ben Davis Conservancy District
Facility Name: Ben Davis Conservancy District Wastewater Treatment Plant
Project Type: New facility

N =

Project Title: Ben Davis Conservancy District Wastewater Treatment Plant and
Regional Lift Station

Project Location: 900 S Tibbs Ave, Indianapolis, IN 46241
Construction Permit Number: 24183

Design Engineer: Mr. Jonathan P. Moen, P.E.
Engineering Company: Triad Associates, Inc.

NPDES Permit Number: Pending
A. Preliminary Effluent Limitations: October 28, 2020
B. Anti-degradation Assessment: June 28, 2021

© o N O o

10. Project Scope

A. Description of project needs: The Ben Davis Conservancy District is a special
taxing district created for the sole purpose of collecting and transporting sanitary
sewage. Wastewater is currently transported for treatment to the Belmont
Wastewater Treatment Plant (WWTP), which is owned and operated by the CWA
Authority (CWA) for Citizens Energy Group. Indianapolis is a combined sewer
community and must implement a Long Term Control Plan under a consent
decree with the USEPA and IDEM. This requires significant infrastructure
investment which is often passed on to the customers as higher rates. However,
Ben Davis Conservancy District is comprised of 100% separated sewers and
does not contribute to the underlying and costly problems of CWA's system.

In 2015, the Indiana Utility Regulatory Commission ordered CWA to renegotiate
contracts that were in place for treatment services with its satellite customers
(which includes Ben Davis Conservancy District). Satellite customers were found
to be paying below the full cost of sewage processing. The settlement agreement
arranged to phase-in to the full satellite tariff treatment rate over a succeeding
ten-year period (to avoid rate shock). However, the agreement also contained a
statement that CWA would not object if the District wanted to pursue constructing
its own treatment plant in the future.

The District Board commissioned a study to evaluate the feasibility of building
and operating a dedicated treatment facility. The preliminary engineering report
indicated that a new plant would be less costly than continuing to send
wastewater to CWA for treatment. A new plant would also ensure District users
were not subject to funding rising non-district sewer separation project costs. The

Page 1 0of 7



Ben Davis Conservancy District is proposing the construction of a new
wastewater treatment facility and discontinuing conveying flows to CWA.

B. The collection system proposed project will include but is not limited to the
following: new regional lift station with four (4) pumps, mechanical fine screen
with manual trash rack bypass, and a new 250 kW natural gas generator.

The wastewater treatment plant proposed project will include but is not limited to
the following: four (4) aeration basins, two (2) secondary clarifiers, chemical
phosphorus removal facilities, ultraviolet light (UV) disinfection, diffused air post-
aeration, and new effluent piping and associated outfall structure. The WWTP will
also have an influent electromagnetic flow meter and effluent ultrasonic flow
meter. Solids will be treated in two (2) aerobic digesters, dewatered in a screw
press, and disposed of by landfill via a licensed third party hauler. Is project part
of an Agreed Order?: No

C. Is project part of an Agreed Order?: No

D. How facility will maintain treatment during construction: Will continue transporting
to the Southport Advanced Wastewater Treatment Plant until the plant is ready

11.Source of Funding: Local Funds
12.Estimated Total Project Cost: $13,500,000

Il. DESIGN DATA

1. Design Average Flow: 4.0 MGD
A. Domestic: 2.0 MGD
B. Industrial/lCommercial: 0.5 MGD
C. Infiltration/Inflow: 1.5 MGD

2. Design Peak Hourly Flow: 12 MGD (all 4 raw sewage pumps pumping)

3. Design Waste Strength

A. CBOD: 170 mg/L

B. TSS: 200 mg/L

C. NHs-N: 25 mg/L

D. P: 5 mg/L

Note: Sampling was conducted by the District from January 2018 to May 2020 and
measured CBOD, TSS, and NH3-N four times a month. Since phosphorus was
not required to be sampled at that time, a 7-day sampling was ordered for all
parameters. This 7-day period also closely matched historical sampling data.

4. Design Population Equivalent: 33,360 (based on 0.17 Ib CBOD/PE influent loading)

5. NPDES Permit Limitation on Effluent Quality
Based on Preliminary Effluent Limitations letter dated October 28, 2020
A. CBODs: 10 mg/L (monthly average)
B. TSS: 12 mg/L (monthly average)
C. NH3-N: 1.1 mg/L summer and 1.6 mg/L winter (monthly average)

Page 2 of 7



D. P: 1.0 mg/L (monthly average)

E. pH: 6.0 s.u. (daily min) and 9.0 s.u. (daily max)

F. DO: 6.0 mg/L (daily min)

G. Total Residual Chlorine: None, Ultraviolet (UV) light disinfection

H. E. coli: 125 count/100 mL (monthly average), 235 count/100 mL (daily max)

6. Sampling Method (Grab or Automatic Sampler) and Location
A. Influent: Automatic sampler, regional lift station
B. Effluent: Automatic sampler, post-aeration channel

7. Receiving Stream
A. Name: Neeld Ditch
B. Stream Uses: Full body contact recreational use and shall be capable of
supporting a well-balanced warm water aquatic community
C. 7-day, 1-in-10 year low flow: 0.0 CFS

Ill. PLANT DETAILS

Laboratory type (e.g., on site, third-party testing): On-site
Plant site fence provided: Yes

Handrail/grating provided where necessary: Yes

Flood hazard elevation at 100-year flood: 695.50 ft

Provisions for mechanical/electrical component protection at 100-year flood: Above
100-year flood elevation; FEMA Effective Zone X

6. Type and rating (kW) of standby power equipment: 1,000 kW natural gas generator

S

7. Provisions for removing heavy equipment: Yes, hoists and cranes
8. Septagel/leachate receiving facilities: None

IV. TREATMENT UNITS

Activated Sludge (Proposed)

Conventional or extended aeration: Extended Aeration

Number and dimensions of unit: Four (4) tanks each 45 ft Wx 140 ft Lx 16.5ftD
Side water depth and freeboard of unit: 15 ft SWD and 1.5 ft FB
Hydraulic detention time: 17 hours

Organic loading at design average flow: 15 Ib CBOD/1000 ft3

Design MLSS concentration: 3,000 mg/L

Design solids retention time: 17 days

Design F/M ratio: 0.1 Ib CBOD/day/lb MLVSS

Type and efficiency of diffusers: Fine bubble diffusers and 2%/ft SOTE
10. Dedicated or shared plant blowers: Dedicated

11. Type and rated capacity of blowers: Three (3) @ 4,000 cfm, each

12. Constant or variable speed blowers: Variable

—

CONOODWON

Page 3 of 7



13.

14.
15.
16.
17.
18.
19.
20.

21.
22.
23.

Oxygen requirement

A. CBOD removal: 8,507 Ib Oz/day

B. NH3-N removal: 3,836 Ib O2/day

Total air demand: 12,000 SCFM

Firm blower capacity: 12,000 SCFM (with one blower on standby)

Type of ventilation in blower room: Shed but in sound enclosure
Number and capacity of return sludge pumps: Two (2) and 2,100 gpm, each
Method of return sludge rate control: Mag meter, SCADA, and VFD
Return sludge rate as % of design average flow: 100 to 150%
Provisions for return rate metering

A. Type and size: 12-inch electromagnetic

B. Location: Discharge line from the RAS pumps (inside pump building)
Return sludge discharge location: Influent of aeration tank

Method of unit isolation: Motor operated gates

Method of flow split control: Motor operated gates

Secondary Clarification (Proposed)

PN

o

Type of clarifier: Circular with center feed and rim collection
Number and dimensions of unit: Two (2) @ 100 ft diameter

Side water depth and freeboard of unit: 15.4 ft SWD and 1.5 ft FB
Surface overflow rate

A. at design average flow: 255 gpd/ft?

B. at design peak hourly flow: 764 gpd/ft?

Hydraulic detention time

A. atdesign average flow: 10.9 hours

B. at design peak hourly flow: 3.6 hours

Weir loading rate at design peak hourly flow: 10,000 gpd/lin-ft
Location of overflow weir: Dual weir trough on perimeter

Method of scum collection: Full radius scum beach

Method of scum disposal: Grinder pump station before pumped to digester

. Type of sludge removal mechanism: Suction

. Method of unit isolation: Yes, gates in secondary clarifier splitter box
12.

Method of flow split control: Yes, gates in secondary clarifier splitter box

Chemical Phosphorus Removal (Proposed)

1.

Chemical properties

A. Chemical name: Sodium Aluminate (AlzNa204)
B. Weight concentration in solution: 43%

C. Specific gravity: 1.52

Chemical storage container

A. Type: Polyethylene tank

B. Volume: 7,000 gallons

C. Expected storage supply: 30+ days

Page 4 of 7



N O

Secondary containment

A. Type: Double Walled Tank

B. Dimensions or volume: N/A

Number and capacity of chemical feed pumps: Two (2) @ 21 GPH, each
Design chemical feed rate: 7 GPH

Location(s) of chemical injection: Secondary clarifier splitter box
Provisions for adequate mixing at injection point: Turbulent flow
Chemical building

A. Method of ventilation control: Powered ventilator

B. Method of temperature control: Heater with thermostat

C. Safety shower/eyewash equipment: Provided

Ultraviolet Disinfection (Proposed)

Open channel or closed-vessel: Open channel

Vertical, horizontal, or diagonal lamp orientation: Vertical
Lamp type: Low pressure, high output

Number of banks: One (1)

Number of modules per bank: Six (6)

Number of lamps per module: 40

Dosage: 30,000 pWs/cm? minimum

Transmittance: 65% minimum

Provisions for intensity monitoring: Yes, sensor

. Type of level control provisions: Serpentine weir

. Type of bypass provisions: Pipe and valved bypass

. Type of safety equipment: Gloves, protective eye wear, face shield
. Automatic or manual cleaning equipment: Automatic

Diffused Air Post-Aeration (Proposed)

o=

Number and dimensions of unit: One (1) and 10 ft W x 32.5 ft L
Side water depth and freeboard of unit: 10.85 ft SWD and 2.65 ft FB
Type and efficiency of diffuser: Fine bubble diffusers and 2% SOTE
Dedicated or shared plant blowers: Dedicated

Type and rated capacity of blowers: Two (2) rotary lobe @ 120 cfm

Effluent Flow Meter (Proposed)

1.
2.
3.

Type and size (in): Ultrasonic flowmeter
Location description: Mounted over the post-aeration tank (upstream of weir)
Indicating, recording and totalizing: Yes

Aerobic Digester (Proposed)

RN =

Number and dimensions of unit: Two (2) and 45 ft W x 140 ft L
Side water depth and freeboard of unit: 1 ft SWD and 1.5 ft FB
Volume: 1,400,000 gallons ‘
Total design sludge loading: 5,671 lbs/day

Volatile solids percentage: 75%

Page 5 of 7



Design solids retention time: 60 days

Type and efficiency of diffusers: Coarse bubble diffusers and 0.75% SOTE
Dedicated or shared plant blowers: Dedicated

Type and rated capacity of blowers: Two (2) rotary lobe @ 2,835 cfm, each
0. Decanting method: Telescoping valve

1. Discharge location of supernatant: Plant lift station

T2 ND

Mechanical Dewatering (Proposed)

Type of dewatering unit: Dewatering screw press

Number and dimensions of unit: One (1) unit 13’ Lx6' Wx 6’ H
Hydraulic capacity: 44,100 gal/week (52 gpm)

Solids capacity: 1,000 Ib/hr

Type of chemicals added: Polymer

Expected solids content of dewatered sludge: 18%

Discharge location of drainage: Plant lift station

NoORWN=

Final Sludge Disposal (Proposed)

Ultimate disposal method of sludge: Landfill

Expected solids content of sludge (by the principal method of disposal): 18%
Location of disposal site: Southern Marion County

Ownership of the disposal site: Licensed third party hauler

Availability of sludge transport equipment: None, licensed third party hauler

aokrowb=

V. SEWER COLLECTION SYSTEM

Regional Lift Station (Proposed)
1. Location description: Near 703 S Tibbs Ave, Indianapolis, IN 46241
2. Type of pump: Submersible
3. Number of pumps: Four (4)
4. Constant or variable speed: Variable
5. Design operating capacity and TDH: 8,333 gpm (12 MGD) and 86 ft TDH
6. Operating volume of the wet well: 5,800 gallons
7. Detention time in the wet well: 8.5 minutes
8. Shutoff valve and check valve in the discharge line: Yes
9. Shutoff valve on suction line: N/A
10. Type of ventilation: Forced air
11. Type of standby power: 250 kW natural gas generator
12. Type of alarm: Audio & Visual with SCADA
13. Type of bypass or overflow provisions: None

Screening at Regional Lift Station (Proposed)
1. Type of screening: Mechanical fine screen
2. Location description: Upstream of regional lift station pumps
3. Bypass bar screen provision: Yes, trash basket
4. Number and rated capacity: One (1) @ 16 MGD

Page 6 of 7



5. Clear opening sizes, bar or perforations: %-inch

6. Slope of unit: 70°

7. Method of unit cleaning: Self-cleaning

8. Method of screening disposal: Compactor and dumpster
9. Method of unit isolation: Yes, stop gate

10. Method of flow split control: None, single train

Flow Meter at Regional Lift Station (Proposed)
1. Type and size: 16-inch electromagnetic
2. Location description: On the discharge line of regional pump station
3. Indicating, recording, and totalizing: Yes

Sewer (Proposed)
1. Gravity or vacuum sewer: Gravity
2. Type of pipe material: PVC influent sewer / PVC outfall sewer
3. ASTM/AWWA standard and SDR/DR: ASTM D2241 and SDR-21
4. Diameter and length of sewer: 36” dia. @ 267 ft long / 36" dia. @ 443 ft long
5.  Number of manholes: One (1) on influent / One (1) on effluent

Force Main (Proposed)
1. Type of pipe material: PVC
2. ASTM/AWWA standard: ASTM D2241 and SDR-21
3. SDR/DR and pressure class: SDR-21, 200 psi minimum
4. Diameter and length of sewer: 16” dia. @ 18 ft long and 24” dia. @ 1,394 ft long

Page 7 of 7



PROJECT NO.

SRF-0668X
INTRA-OFFICE MEMO
FROM: 327 IAC Construction Permit Coordinator TO: KDC
Engineering Plan Review Section
Office of Water Quality
SUBJECT: Project: Ben Davis Conservancy District WWTP
Location: Indianapolis, Marion County
# Units: New Wastewater Treatment Plant
Design Flow: 4.0 MGD
Received On: 12/6/2021
Wastewater Treatment By: Ben Davis Conservancy District WWTP
Maintenance Provided By: Ben Davis Conservancy District
WWTP Design Summary ----------- @/ Should be completely filled out,
And match the Preliminary Limits
$ Check B/ Not required for State or Federal
projects
Signed Application D Signed by applicant for SRF projects
neecl AN O namA
e finnbpay
Plans and Specifications ------------ B/ Each page must be signed or sealed

by an Indiana P.E.

Potentially Affected Person List -——-EI/ Names and addresses on signed and

dated form, mailing list and mailing labels
(Code 65-42FC)

New one needed if more than 1

year old - it may need to include
Preliminary Limits from NPDES---- information regarding BADCT

and Phosphorus Limits

Anti-degradation Assessment-——{ | Verification from NPDES Section that a

preliminary approval is complete

SRF Group

El/ Emailed Application November 29, 2021




Indiana Department of Environmental Management

af)@q\g APPUCATION FOR WASTEWATER TREATMENT Facilil Conslrugl’i:)i:e ztfl‘g:‘?r:e(::lira\m;u ort Section

i%& ) PLANT CONSTRUCTION PERMIT PER 327 IAG 3 g Mall Codo 0542FC o

% % State Form 63160 (R8 /6-20) 100 North Senate Avenue, Room N1255
Indlanapolis, IN 46204-2251

APPLICANT APPLICANT’S ENGINEER

Name Mr.or []Ms. = Name Mr. or [] “?\Sh
Fred F. Buckingham SO KT AN oEN P E,
Name of Organization Name of Company
Ben Davis Conservancy District Triad Associates, Inc.
Address (number and street, city, state, and ZIP) Address (number and street, city, state, and ZIP)
703 8. Tibbs Avenue 5835 Lawton Loop East Drive
Indianapolis, IN 46241 Indianapolis, IN 46216
Telephone Number Telephone Number
(317) 241-2941 (317) 377-5230
E-Mail Address E-Mail Address
angela@bdconservancy.com (Board Secretary) kschuch@triadassoc.net
.NAME AND LOCATION OF PROPOSED FAGILITY | PROJECT DESCRIPTION
| Name Describe the scope and/or purpose of this project
Ben Davis Conservancy District The project scope is construction of a 4 MGD
Location or Project Boundaries wastewater treatment plant to serve the Ben Davis
West of Tibbs Ave., north of 1-70 and South of CS8X | Conservancy District. The plant is being constructed
RR. to allow the District to provide treatment services at a
reasonable cost to their constituents. The current
. : treatment rate will result in an increase of 700%
City or Town through 2025 at which time another rate increase will
Indianapolis be implemented. The planned increases exceed the
County costs to build and operate a District owned plant.
Marion f
! FACILITY TYPE : PROJECT TYPE
Municipal wastewater treatment facility New facility
[ Semipublic wastewater treatment facility [[] Expansion or modification of existing facility
[J LTCP improvements
\ % | SOURCE OF FUNDING
(] IFA’s Wastewater State Revolving Fund Loan Program X Local Funds

[] OCRA’s Community Development Block Grant [ Private Funds
(] USDA's Rural Development Loan and Grant Assistance (] Other;
CERTIFICATION AND SIGNATURE

| swear or affirm, under penalty of perjury as specified by IC 35-44.1-2-1 and other penalties specified by IC
13-30-10 and IC 13-15-7-1(3), that the statements and representations in this application are true, accurate,

and complete. RECEIVED

Printed Name of Person Signing PREEET

Fred F. Buckingham DEC 06 2021

Title :

Chairman l INEM/OWO
=iV <7 e

Signature f)App'I% L Date Signed (month / day / year)

S 2 A i
%z:efer to IC 13-30-10 for penalties of submission of false information.)

Checll 33 B3

VL.
T ek Prasvet w29, FNE

) Page 1 of 21
o 0. 00 1D L) 01



SPF- DbbB

Indiana Department of Environmental Management

48, 5ht6

éﬁ%’% APPLICAT'ON FOR WASTEWATER TREATMENT Facilit: Construgtifgﬁea:cfivg:t?r:eqe::"téu ort Section
5% i PLANT CONSTRUCTION PERMIT PER 327 IAC 3 ! Mail Code 66-42FC '
) o State Form 53160 (R8 / 6-20) 100 North Senate Avenue, Room N1255

b
. f819

R Indianapolis, IN 46204-2251

APPLICANT APPLICANT’S ENGINEER

Name [X] Mr. or [] Ms. Name Mr. or [ ] Ms.
Fred F. Buckingham
Name of Organization Name of Company
Ben Davis Conservancy District Triad Associates, Inc.
Address (number and street, city, state, and ZIP) Address (number and street, city, state, and ZIP)
703 S. Tibbs Avenue 5835 Lawton Loop East Drive
[...]
Name X Mr. or [] Ms. Name [X] Mr.or []Ms.

Fred F. Buckingham | Kent Schuch

Name of Organization Name of Company

Ben Davis Conservancy District Triad Associates, Inc.

Address (number and street, city, state, and ZIP) Address (number and street, city, state, and ZIP)
703 S. Tibbs Avenue 5835 Lawton Loop East Drive

Indianapalis, IN 46241 Indianapolis, IN 46216

Telephone Number Telephone Number

(317) 241-2941 (317) 377-5230

E-Mail Address E-Mail Address

angela@bdconservancy.com (Board Secretary)

kschuch@tnadassoc net

NAME AND/LOCATION OF PROPOSEDFACILITY; |/ PROJECT DESCRIPTION
Name Describe the scope and/or purpose of this project
Ben Davis Conservancy District The project scope is construction of a 4 MGD
Location or Project Boundaries wastewater treatment plant to serve the Ben Davis
West of Tibbs Ave., north of -70 and South of CSX | Conservancy District. The plant is being constructed
RR. to allow the District to provide treatment services at a

reasonable cost to their constituents. The current
treatment rate will result in an increase of 700%

City or Town through 2025 at which time another rate increase will
Indianapolis be implemented. The planned increases exceed the
County costs to build and operate a District owned plant.

Marion

: e FACILITY TYRE 2 o e e e e DR O E C TV PES s
I Mumcnpal wastewater treatment facility X] New facility
[ Semipublic wastewater treatment facility [[] Expansion or modification of existing facility

[CJLTCP lmprovements

A SOURCE OF FUNDING ;
(] IFA’s Wastewater State Revolving Fund Loan Program X Local Funds
[] OCRA's Community Development Block Grant (] Private Funds
|:] us DA‘s Rural Development Loan and Grant Assistance ! Other
e i © - CERTIFICATION AND SIGNATURE St
| swear or aff rm, under penalty of perjury as specified by IC 35-44.1-2-1 and other penaltnes speclfled by IC

13-30-10 and IC 13-15-7-1(3), that the statements and representations in this appllcanon are true, accurate,
and complete,

Printed Name of Person Signing

Fred F. Buckingham /—/.é:—:‘/}’ }-’ (9 / ///M

Title
Chairman

S[gn re ofW Date Signed (month / day / year)
N2t | 12\ 1 zoz)

q&' /]
(Please refer to IC 13-30-10 for penalties of submission of false information.)

Page 1 of 21




Part of State Farm 53160 (R8 / 6-20)

County, Municipality
A Nonprofit Organization

A Conservancy District

A School Corporation that operates a sewage treatment facility
A Regional Water or Sewage District

I

New Wtewater Treatment Plant (not including industrial) -

[ 1 [|A. Upto500,000 gallons per day $1,250.00

] B. Greater than 500,000 per day $2,500.00
Wastewater Treatment Plant Expansion N S '

[1 | A Up tofifty percent (50%) design capacity:

L] 1. Greater than 500,000 per day $1,250.00

1 2. Up to 500,000 per day $625.00

[ 1 | B. Greater than fifty percent (50%) design capacity

1 1. Greater than 500,000 gallons per day $2,500.00

1 2. Up to 500,000 gallons per day $1,250.00
Wastewater Treatment Plant Modification SRR $625.00

Only one (1) of the fees will apply. Checks for the applicable fee shall be made payable to the
Indiana Department of Environmental Management. Fees shall not be refundable once staff
review and processing of the Permit Application has commenced.

Page 2 of 21



Part of State Farm 53160 (R8 / 6-20)

WASTEWATER TREATMENT NT DESIGN SUMMARY

Applicant: Ben Davis Conservancy District
Facility Name: Ben Davis WWT Facility
Project Title: New Wastewater Treatment Facility
Project Location: 900 South Tibbs, Indianapolis, IN
Design Engineer: Kent F. Schuch, P.E,
Engineering Company: Triad Associates, Inc.
NPDES Permit Number: TO BE APPLIED FOR
A. Effective date (month / day / year). / /
B. Expiration date (month /day / year): / /
8. Project Scope
A. Description of existing treatment facilities:

Wastewater from the District is currently transported over 8 miles for treatment at the
Southport AWT facility which is operated by Citizens Water Authority (CWA).

N |G AWIN

B. Description of project needs:
The District is pursuing construction of their own WWTP to reduce costs to its users. CWA
implemented significant rate increases to be phased in through 2025, at which time another
rate increase will go into effect.Per a court approved Settlement Agreement, CWA will offer no
objections to the District constructing their own plant and disconnecting from CWA's system.
C. Description of proposed facilities:
The facilities include a new raw sewage pump station with screening and flow metering, new
conventional aeration tanks, a flow spilitter, 2 new clarifiers, a new ultraviolet disinfection tank,
a new diffused air post aeration tank with flow metering and an outfall sewer to Neeld Ditch.

D. Is project part of an Agreed Order?: [_] Yes [X] No

E. How facility will maintain treatment during construction:
N/A

9. Source of Funding: Local funding
10. Estimated Total Project Cost: 13.5 million

Prmted Name of Engmeer
Kent F. Schuch, P.E.

Signature W B
/(W &

Date Signed (month / day / year)
February / 01/2021

¢ ’D"qf\\, “’ ’\Wa
4 A
W’;é'n?.:" ‘339“3

1. Design Average Flow (MGDY): 4.0
A. Domestic: 2.0

Page 3 of 21




Part of Stale Form 53160 (R8/6-20)

B. Industrial/Commercial: .5
C. Infiltration/Inflow: 1.5
2. Design Peak Hourly Flow (MGD): 12.0
3. Maximum Flow Capacity (MGD): 16.0
A. Combination of treatment plant + EQ volume:
B. Other explanation:
4. Design Waste Strength
A. CBOD: 170 mg/L
B. TSS: 200 mg/L
C. NH;-N: 25 mg/L
D. P:5mg/L
E. Other:
5. Design Population Equivalent (PE): 33,360 (based on 0.17 Ib CBOD/PE influent loading)
6. NPDES Permit Limitation on Effluent Quality

A. CBODs summer and winter is 10 mg/L

B. TSS: summer and winter is 12 mg/L

C. NHs-N: summeris 1.1 mg/L and winter is 1.6 mg/L mg/L
D. P:summer and winter 1.0 mg/L

E. pH: 6-9s.u.

F. DO: 6.0 mg/L

G. Total Residual Chlorine: .1 mg/L

H. E.coli. 125

I. Other:

7. Sampling Method (Grab or Automatic Sampler) and Location
A. Influent: Sampler
B. Effluent: Sampler
8. Recelving Stream
A. Name: Neeld Ditch
B. Stream Uses: Full body contact recreational use and shall be capable of supporting a well-
balanced warm water aquatic community
[] and designated as salmonid water and shall be capable of supporting a salmonid fishery
[[] and designated as an impaired water
[[] and classified as an outstanding state resource water (OSRW)
[_] and classified as an outstanding national resource water (ONRW)
C. 7-day, 1-in-10 year low flow: 0.0 CFS (0.0 MGD)

Laboratory type (e.g., on site, third-party testing): on-site
Plant site fence provided: fence provided
Handrail/grating provided where necessary: Yes
Flood hazard elevation (ft) at 100 year flood: 695.50
Provisions for mechanical/electrical component protection at 100 year flood: site is above 100 year fid
Type and rating (kW) of standby power equipment: natural gas 600 KW unit
Provisions for removing heavy equipment: Yes, hoists and cranes are part of the installation
Septage/leachate receiving facilities
A. Type of preliminary treatment: N/A
B. Storage and controlled feed provisions:

Page 4 of 21 g?gwsmi Lgf/ﬂf%’;l/

1.
2.
3.
4.
3.
6.
7.
8.




Part of State Form 53160 (R8 / 6-20)

Site Lift Statio

Existing [] Modification [X] N/A

Locatioh déscription:

Type of pump:

Number of pumps:

Constant or variable speed:

Design operating capacity (gpm) and TDH (ft):

Operating volume of the wet well (gal):

Detention time in the wet well (min):

PINIDIG B WM

Shutoff valve and check valve in the discharge line:

©

Shutoff valve on suction line:

—
(@]

. Type of ventilation:

—
—

. Type of standby power;

—
P

. Type of alarm:

-
w

. Type of bypass or overflow provisions:

—
D

. Additional Information:

| [[] Proposed [] Existing [_] Modification [X] N/A

:pre of structure;

Number and dimensions (ft) of unit:

Side water depth and freeboard (ft) of unit:

Volume (gal):

Type and size (HP) of mixing equipment:

Type of aeration provisions (if applicable):

Description of flow return methods and controls:

Type of sludge removal provisions:

Type and thickness of lagoon liner (if applicable):

=|O N OO WM

. Additional information:

| X Proposed [] Existing [_] Modification [_] N/A

Type and size (in): 16" Mag Meter

Location description: In a vault just past the valve vault

Indicating, recording and totalizing: YES

Plw N

Additional information: to be connected to the SCADA control system

| [T] Proposed [] Existing [_] Modification [X] N/A

1. Type:
2. Location description:
3. Additional information:

| [] Proposed [_] Existing [_] Modification [X] N/A

Type of grit removal system

Location description:

Number and dimensions (ft) of unit:

Plwin~

Side water depth and freeboard (ft) of unit:

Kevrset §4 -2/

Page 5 of 21



Part of State Form 53160 (R8 / 6-20)

5. Rated capacity (gpd):
Type of bypass provisions:

Type of aeration provisions (if applicable):
Method of unit isolation:

. Method of flow split control:

0. Additional information:

S| INe

Comminutor | [] Proposed [] Existing [_] Modification [X] N/A

1. Type of comminutor:

Location description:

Rated capacity (gpd):

Bypass bar screen provision:

G

Additional information:

Screening | IX] Proposed [] Existing [ ] Modification [] N/A

1. Type of screening: Duperon Mechanical Screen, self cleaning

Location description: Inside the main lift station

Bypass bar screen provision: YES

Number and rated capacity (gpd): 1 rated for 16 MGD

Clear opening sizes, bar or perforations (in): 1/4" bar spacing

Slope of unit (°): 7°

Method of unit cleaning: integral rake

Method of screening disposal: unit includes compactor and discharge to dumpster

Method of unit isolation;: YES

Method of flow split control: N/A

N G B IR ES RS

= | O

Additional information:

Primary Clarification | [ Proposed [] Existing [_] Modification [X] N/A

1. Type of clarifier:

Number and dimensions (ft) of unit:

2.
3. Side water depth and freeboard (ft) of unit:
4. Surface overflow rate (gpd/ft?)

A. At design average flow:

B. Atdesign peak hourly flow:

5. Hydraulic detention time (hrs)

A. At design average flow:

B. At design peak hourly flow:

Weir loading rate at design peak hourly flow (gpad/lin-ft):

Location of overflow weir:

o N o

Method of scum collection:

9. Method of scum disposal:

10. Type of sludge removal mechanism:

11. Method of unit isolation:

12. Method of flow split control:

13. Additional information:

Page 6 of 21 /? zevS el S///ﬁf AV



Part of State Form 53160 (R8 / 6-20)

Anoxic Component of

Biological Nutrient Removal or Selector Tank [ Proposed [] Existing [] Modification [X] N/A

1. Number and dimensions (ft) of anoxic unit/zone:

Side water depth and freeboard (ft) of anoxic unit/zone:

Hydraulic detention time (hrs):

Number and capacity of mixed liquor recycle pumps (gpm):

Method of mixed liquor recycle rate control:

Mixed liquor recycle rate as % of design average flow:

N oW

Provisions for mixed liquor recycle rate metering

A. Type and size:

B. Location:

8. Mixed liquor recycle discharge location:

9. Method of unit isolation:

10. Method of flow split control:

11. Additional information:

Anaerobic Component of

Biological Nutrient Removal or Selector Tank [ Proposed [] Existing [[] Modification [] N/A

1. Number and dimensions (ft) of anaerobic unit/zone:

Side water depth and freeboard (ft) of anaerobic unit/zone:

Hydraulic detention time (hrs):

CBOD/TP Ratio:

Readily Biodegradable BOD/TP Ratio:

Type and size (HP) of mixing equipment:

Method of unit isolation:

Method of flow split control:

IR IS TN AN

Additional information:

Activated Sludge | I Proposed [] Existing [] Modification [ ] N/A

1. Conventional or extended aeration: Conventional

Number and dimensions (ft) of unit: 4 tanks each 36'w x 70'L x 17' D

Side water depth and freeboard (ft) of unit: SWD 14.2' with 2.8' freeboard

Hydraulic detention time (hrs): 6.4

Design MLSS concentration (mg/L): 2500

Design solids retention time (days): 20

3
4.
5. Organic loading at design average flow (Ib CBOD/1000 ft*): 30.3
6
7
8

Design F/M ratio (Ilb CBOD/day/lb MLVSS): .26

9. Type and efficiency of diffusers (% per ft submergence): fine bubble diffuser 30% transfer efficiency

10. Dedicated or shared plant blowers: dedicated

11. Type and rated capacity of blowers (cfm): three 2120 cfm each

12. Constant or variable speed blowers: variable speed

13. Oxygen requirement (Ib O,/day)

A. CBOD removal: 6805

B. NHs-N removal: 3836

14. Total air demand (cfm): 4240 SCFM @ 200% demand

15. Firm blower capacity (cfm): 2120 SCFM

Page 7 of 21 Ke s il ~§{'/Z}95%9\/



Part of State Form 53160 (R8 / 6-20)

16. Type of ventilation in blower room: in a covered shed, blowers are in a sound enclosure
17. Number and capacity of return sludge pumps (gpm): Two pumps each 2,100 GPM
18. Method of return sludge rate control: thru the mag meter, scada, and variable speed control
19. Return sludge rate as % of design average flow: 100 to 150%
20. Provisions for return rate metering
A. Type and size: 12" mag meter
B. Location: on the discharge line from the RAS pumps in the pump building
21. Return sludge discharge location: to the head box on the aeration tank
22. Method of unit isolation: motor operated gates
23. Method of flow split control: motor operated gates
24. Additional information:

[ ] Proposed [_] Existing [_] Modification X] N/A

1. Number and dimensions (ft) of unit:
2. Side water depth and freeboard (ft) of unit:
3. Hydraulic detention time (hrs):
4. Organic loading (design average flow, Ib CBOD/1000 ft°):
5. Design MLSS concentration (mg/L):
6. Design solids retention time (days):
7. Design F/M ratio (Ib CBOD/day/lb MLVSS):
8. Aeration equipment
A. Type and number:
B. Efficiency (lb O,/HP-hr):
9. Oxygen requirement (Ib O./day)
A. CBOD removal:
B. NHs-N removal:
10. Oxygen provided (Ib O,/day):
11. Flow velocity in ditch (ft/sec):
12. Number and capacity of return sludge pumps (gpm):
13. Method of return sludge rate control:
14, Return sludge rate as % of design average flow:
15. Provisions for return rate metering
A. Type and size:
B. Location:
16. Return sludge discharge location:
17. Method of unit isolation:
18. Method of flow split control:
19. Additional information:

[_] Proposed [] Existing [[] Modification [X] N/A

f\lum and dimensions (ft) of unit:

Freeboard (ft) of unit:

Type of media:

Media specific surface area (ft%/ft%):

Hydraulic loading (gpm/ft?):

SRS B S Rl e

Organic loading (design average flow, lb CBOD/1000 ft%):

Page 8 of 21




Part of State Form 53160 (R8 / 6-20)

7. Type of recirculation system:

8. Type of ventilation system:

9. Additional information:

[] Proposed [ | Existing [_] Modification [X] N/A

Number and dimensions (ft) of unit;

Freeboard (ft) of unit;

Type of media:

Hydraulic detention time (min):

Hydraulic loading (gpm/ft*):

Organic loading (design average flow, [b CBOD/1000 ft?):

Method of shaft drive:

Supplemental air:

Method of unit isolation:

. Method of flow split control:

ZIRL|P N OO AW N

-1 O

. Additional information:

[ 1 Proposed [] Existing [_] Modification [X] N/A

Type of SBR process

2. Number and dimensions (ft) of unit:

3. Side water depth and freeboard (ft) and volume (gal) of unit

A. Atlow water level:

B. At avg water level:

C. At high water level:

4. Cycle Time (min)

A. Fill:

B. React:

C. Settle:

D. Decant and idle:

5. Hydraulic detention time (hrs)

A. Atlow water level:

B. Atavg water level:

C. At high water level:

6. Organic loading (lo CBOD/1000 ft*)

A. At low water level:

B. At avg water level:

C. At high water level:

7. Peak decant rate (gpm):

8. Design MLSS concentration (mg/L):

9. Design solids retention time (days):

10. Design F/M ratio (lb CBOD/day/lb MLVSS):

11. Type and efficiency of diffusers (% per ft submergence):

12. Provisions for retrievable diffusers (when applicable):

13. Number and rating of mixers (HP):

14. Oxygen requirement (Ib O,/day)

A. CBOD removal:

Page 9 of 21



Part of State Form 53160 (R8/6-20)
[...]
The design peak hourly flow rate is 12.0 MGD

The maximum flow capacity is 16.0 MGD

The plant is being designed for an average daily flow of 4.0 MGD

The peak hourly flow rate is the daily diurnal peak flow that it can handle.

" The maximum flow is the hydraulic capacity that can be handled without overflows and
is also the flow rate{:with all 4 raw sewage pumps pumping.'l

B. Design Data, Design Waste Strength. The proposed design summary states the design
waste strengths for CBOD, TSS, NH3-N, and P are 170, 200, 25 and 5 mg/L, respectively:
Since this will be a new wastewater treatment facility, please provide data to support the
proposed design waste strengths. One justification could be a summarization of at least
three (3) recent years’ worth of monthly reports of operation (MRO) data if sampling was
conducted on the flows that are currently being conveyed to Belmont WWTP.

Response:

Backup documentation confirming the design strengths are enclosed with this-sybmittal as
Attachment 1. In the past, the District sampled 4 times monthly for CBOD/ TSS) NH3-N.
Three years worth of this data is provided. Since phosphorus was not required to be
sampled, as part of the preliminary design, a 7 day sampling was ordered for all parameters
including phosphorus in order to confirm past averages and to determine an approximate
value for design.

» Calculations in the “design of treatment process” use an influent NH3-N concentration of
30 mg/L. Please ensure the influent design strengths are the same across the application
packet and supporting calculations.

. / Response:

The influent design strengths have been checked and changes were made where needed
to assure that all values are consistent. A revised Design Summary is provided.



Ben Davis Conservancy District
Proposed Wastewater Treatment Plant
Response to IDEM Comments of August 19, 2021

C. Design Data, Sampling Method and Location. Please specify the locations of where the
automatic samplers will be placed within the treatment train. This information will be used to
clarify any concerns with future MRO data.

/ Response:
The samplers will be located in the Main Lift Station and at the Post Aeration channel. This
has been added to the Preliminary Design Summary.

2. The proposed headworks structure for the wastewater treatment plant is well within 500
feet of multiple nearby residential dwellings near the intersection of South Tibbs Avenue
and Delmar Avenue.

» 327 IAC 3-2-6 (a) states the setback distances requirements for new wastewater
treatment sites. It states that “no less than five hundred (500) feet shall separate a water
pollution treatment/control facility from a dwelling ... as measured from the outside edge of

~ the equipment involved with the treatment/control of water pollution to the outside edge of
the dwelling.” There are several factors that went into how this distance was chosen
including property value, noise, smell, aesthetics, safety, and security reasons. Please
revise the location of the headworks structure that meets this requirement.

* 327 IAC 3-2-6 (b) states the separation distances may be modified if “the affected dwelling
owners agree to a shortened separation distance and record such agreement as easements
and deed restrictions with the county recorder's office for the affected property.” Please
provide copies of these waiver records for the affected properties if this avenue has been
pursued.

/ Response:
The north site contains the main lift station which was mis-labeled as a headworks. All
references have been changed to denote it as the Main Lift Station site. The lift station will
be equipped with a mechanically cleaned influent screen. The site previously contained a

lift station. ( Mot W8 Stedion = Resdonal 116F stodion

3. Ten State Standards 61.22 states that two (2) fine screens shall be provided with each
unit capably of independent operation and the capacity shall “treat design peak
instantaneous flow with one unit out of service.” With a proposed design average flow of 4.0
MGD, this plant would be designated as “Major” NPDES facility. Please explain why only

" one mechanical fine screen was proposed for this new facility and how the plant will
continue operate with the trash basket if the mechanical screen needs to be taken out of
service for a longer period.

5 Response:
* The lift station will be equipped with a mechanically cleaned influent bar screen, not a fine
screen. All references to a fine screen have been removed.

| . : L
//\ \\'\v:‘\/\ ‘)\\/ AC\WNA Y O VY .
. ') Vv WO ned LW WO SECCeNS v g
Does) : oY [ J



Ben Davis Conservancy District
Proposed Wastewater Treatment Plant
Response to IDEM Comments of August 19, 2021

4. There does not appear to be any specifications on the mechanical screen bypass screen.
Specification 11362 (Influent Screen) section 2.01 only states that there should be a “coarse
screen bypass” provided. Please provide the trash basket specifications that are proposed
on the construction drawings.

/ Response:
The specifications for the trash basket have been added to the Influent Section 11362 and
the revision is included with this submittal as Attachment 2.

5. It appears the selector tank calculations were not included in the provided supporting
calculations titled “design of treatment process.” Please provide design basis calculations
regarding this treatment unit.

J Response:
There is no selector tank in the plant design. The design includes first stage aeration to
provide greater flexibility for the operator. The design summary has been revised
accordingly. (W02 tevnod<cel )

6. The design summary states that the oxygen requirement for CBOD and NH3-N removal is
4,770 Ib Oz2/day and 3,836 Ib Oz2/day, respectively. While my calculations agree with the
NH3-N oxygen requirement, the CBOD value listed is lower than my calculations which
shows it should be ~6,238 O2/day using 1.1 Ib O2/day for every Ib CBOD removed. Please
clarify the discrepancies.

/ Response:
The calculations were reviewed and it was found that there was a date entry error. The
design summary has been corrected. ( |isiert [, 265 e 15 13 1 Oy [day ver Vo (V) ,\~/)
7. It appears the chemical phosphorus removal calculations were not included in the
provided supporting calculations titled “design of treatment process.” Please provide design
basis calculations regarding this treatment unit.

A. Demonstrate how a chemical dose was established and that it will be adequate to bring
the effluent phosphorus concentration to under 1.0 mg/L. Stoichiometric calculations will be
needed to support the design basis.

Response:
Please see the attached spreadsheet which is included with this submittal as

Attachment 3. The chemical dose was based on stoichiometry. The phosphorus
removal level was increased to 85% to ensure an effluent value below 1.0 mg/L. The
pump design flow is now 6.69 GPH or 160.57 GPD.

\,Q

| Fade 1,34 A
)\ ( =
R\\/W\ “""\U\‘f( , A9 ’:“‘if'x/ /

, % X L KRN
¢ \uwANai € 2 AO | T

pPact 2



Ben Davis Conservancy District
Proposed Wastewater Treatment Plant
Response to IDEM Comments of August 19, 2021

B. Demonstrate how the chemical feed pump rate was established, that the proposed 6
GPH chemical feed pump rate will be adequate.

v Response:

Please see attached spreadsheet, Attachment 3. The chemical feed rate is based on
the design flow rate and its accompanying mass flow rate for phosphorus. The
specification section 11290 for Phosphorus Removal Facilities has been updated to
specify a larger pump. This is provided as Attachment 4.

" C. Demonstrate that the proposed 7,000 gallon storage tank will have at 10+ days of
chemical storage. Also demonstrate the chemical’s shelf life and ensure the expected
storage supply will not degrade in concentration.

/" Response:
At the 160.57 GPD flow rate, the 10 day storage requirement is 1,610 gallons. The
7,000 gallon storage tank will hold 43.6 days worth of sodium aluminate. From
suppliers, the 43% solution sodium aluminate has a minimum month-long shelf life but
can be stored longer. The 7,000 gallon tank is sized to be larger than needed for
sodium aluminate; a month’s supply of sodium aluminate would be about 5,000 gallons
which is about the amount that would be brought in by tanker truck. The larger tank
allows for using other chemicals that require more volume for a 10 day supply (alum) as
may be dictated by economic/supply chain considerations. It also allows for slightly less
than a month’s supply at the 95% removal level. ‘

D. Provide calculations to demonstrate how much additional secondary chemical sludge is
expected to be produced. The aerobic digester calculations provided do not appear to
mention or demonstrate the chemical sludge. Please note that approximately 15 to 20%

" additional chemical sludge (by weight) is generated due to phosphorous removal by
chemical precipitation.

/ Response:
It is estimated that there will be 2.1 to 7.5 mg of chemical sludge produced for every 1
mg of phosphorus removed. Therefore, additional sludge produced ranges from 300 to
1,300 pounds based on the design flow rate and loading along with removal to the 1.0
mg/L limit and total removal.

8. Construction drawing sheet P14 shows a bar screen that will be fabricated and placed
over the clarifier effluent. Please explain what purpose this bar screen serves as the
purpose of any screening in this location is unclear to IDEM.

/ Response:
The screening shown on Sheet P14 is safety grating to prevent persons or debris from
falling into the drop box. It also serves as an access for maintenance purposes. The
plan sheet has been revised to more clearly indicate this.



Ben Davis Conservancy District
Proposed Wastewater Treatment Plant
Response to IDEM Comments of August 19, 2021

9. Construction drawing sheet P17 shows an outgoing pipe labeled “30-inch effluent to
clarifier No. 2” ahead of the proposed disinfection bypass piping. However, both 30-inch
influent from clarifier No. 1 and No. 2 are going into this structure. Please explain what
purpose the 30-inch effluent to clarifier No. 2 serves.

Response:
The additional 30" pipe is intended to allow the clarifiers to be operated in series or in
parallel. Sheet P17 has been revised to more clearly show this.

10. Please provide the ultraviolet (UV) disinfection manufacturer’s technical data sheet for-
the proposed UV disinfection system so that it can be verified that the system is being sized
appropriately for the peak hydraulic flow.

Response:

. The UV manufacturer’s technical data sheet is attached as Attachment 5.

11. The design only proposes 1 blower with the capacity of 120 cfm for the post-aeration
tank. Please explain how the plant continue to operate and meet the minimum D.O. effluent
limitations if the blower needs to be taken out of service for a longer period since it is
dedicated and not shared with other units.

Response:
An additional blower will be purchased and stored as a spare in case the installed unit
needs to be taken out of service.

12. The aerobic digester calculations provided states the total air demand as 3,013 cfm.
However, the design only proposes 2 blowers each with the capacity of 1,500 cfm. Please
explain why the blowers only meet half of the required air and/or why a third blower is not
provided. How will the plant continue to operate if one of the blowers needs to be taken out
of service for a longer period since they are dedicated and not shared with other units?

Response:
The blowers will be shared with the aeration. The Design Summary was incorrect but has
been corrected. In addition, please note that the digester calculations were modified to

. accommodate the additional sludge created from chemical phosphorus removal. The

revised calculations are included in this submittal as Attachment 6.

13. There does not appear to be generator specifications. The electrical specification
division states “to be provided by engineer.” However, there were no electrical
specifications as part of the original submittal. Please provide the generator specifications
so their capacities can be verified. Otherwise, please include the capacity and specific
information on the electrical construction drawings and ensure that they are signed,
stamped, and dated by a professional engineer.

/ Response:

Enclosed as Attachment 7 are the generator specifications, Section 16211.



TRIAD ASSOCIATES, INC.

5835 Lawton Loop East Drive
Indianapolis, Indiana 46216-1064
(317) 377-5230
Fax (317) 377-5241

To:. IDEM - OWQ
Facility Construction & Engineering Support

LETTER OF TRANSMITTAL

Date: September 16, 2021 [Job No.: 202018A
Attention: Ms. Alissa O’Donnell, Project Engineer
Reference: Ben Davis Conservancy District
WWTP Design and Construction Permit App
Response 2 to Deficiency Notice

Project SRF-0668

100 N. Senate Avenue, Room N1255
Indianapolis, IN 46204-2251

WE ARE SENDING YOU

__Attached __Under separate cover via ___the following items:
___Shop drawings ~__ Prints X Plans __Samples  x Specifications
__Copy ofletter ~_ Change order ~x Other: See Description Below
COPIES DATE NO. DESCRIPTION
1 Sept 2021 Revised WWTP Construction Permit Application
2 Sept 2021 Response 2 to 9-15-21 Comments with Attachments
3 Sept 2021 Revised Plan Sheet C4

THESE ARE TRANSMITTED as checked below:

X For approval ___Approved as submitted ~ Resubmit ___copies for approval

__For your use ___Approved as noted __Submit ___copies for distribution

X As requested ___Returned for corrections  Return ___corrected prints
__Forreview and comment __ Other:

__FOR BIDS DUE: __ PRINTS RETURNED AFTER LOAN TO US

REMARKS: Attached is response 2 to IDEM’s comments regarding the Construction Permit Application for

The Ben Davis Conservancy District along with applicable revisions. Please let us know if

Additional information is needed. Thank-you.

COPY TO: Angela Wirth, BDCD

e i
SIGNED: /| W %//m;w//
0

If enclosures are not as noted, kindly notify us at once.



Response to 9/15/2021 IDEM Comments
Ben Davis Conservancy District Proposed WWTP

1. Response states that that District sampled 4 times monthly for CBOD, NH3-N, and TSS.

However, TSS was not included in the submitted data from January 2018 to May 2020.
Was this information not included by accident or was never recorded and listed by
accident?

Response:

TSS should have been included but it was not included in the previous submittal by accident.
Attached is the 2019 and 2020 data that was used for design (Attachment 1) along with
several years of historical data (Attachment 2). Sampling data is not available for 2018.

Sheet C1 does not show an existing lift station anywhere. Your response states “the site
previously contained a lift station.” Also, google maps street view (photos taken May
2019) does not show any structures or concrete in the proposed location. Please revise
" the drawings to show the existing lift station location or explain what is meant by the
above statement.

Response:

The existing site previously contained a lift station which has long been removed (probably
late 1970s) and covered up because it was no longer necessary. The lift station was located
on the site but not in the exact location of the lift station being proposed for this project.
The purpose of the statement was only to note that the site was used for a lift station in the
past.

Based on the above information, it would appear this lift station is new. Filling out the
plant lift station information under wastewater treatment plant unit implies this is part of
a headworks structure and would need to meet the 500 ft separation distance
requirement. However, | believe you meant to state this proposed lift station is a regional
lift station (not a plant lift station) and the IV sewer collection system portion should be
filled out instead. :

Response:
Yes, the proposed lift station is a regional lift station. The Design Summary has been
revised and the lift station information is now shown in Section IV.